HEADLIGHT ASSEMBLY FOR TRIUMPH STREET TRIPLE 675 R 2013 - 2016

HEADLIGHT ASSEMBLY for Triumph STREET TRIPLE 675 R 2013 - 2016
 
(1)  T2708008
FRONT SUBFRAME
 
(2)  T2700545
HEADLIGHT CLAMP
 
(3)  T3050323
SCREW, CAP/HD, M8 X 30, SLV Part information
(3)  T3202307
BOLT, HHF, M8 X 50, SLV Part information
 
(4)  T3202338
BOLT, RHHF, M6 X 28, SLV, ENC
 
(4)  T3202338
BOLT, RHHF, M6 X 28, SLV, ENC
 
(5)  T3020034
GROMMET, 15.5 X 6 X 11.5
 
(5)  T3020034
GROMMET, 15.5 X 6 X 11.5
 
(6)  T2044667
COMPRESSION LIMITER, DOUBLE
 
(6)  T2044667
COMPRESSION LIMITER, DOUBLE
 
(7)  T2044664
CABLE GUIDE, RH
 
(8)  T2044665
CABLE GUIDE, LH
 
(9)  T2708007
MOULDING, INTAKE GRILL
 
(10)  T3331042
SCREW, PAN/HD, TX, M6 X 12, ENC
 
(11)  T2701952
HEADLIGHT ASSY, SYM DIP
 
(12)  T2701570
PLATE, THREADED
 
(12)  T2701570
PLATE, THREADED
 
(13)  T2701566
BOWL, HEADLIGHT, LH
 
(14)  T2701565
BOWL, HEADLIGHT, RH
 
(15)  T2700478
PROTECTIVE BOOT
 
(15)  T2700478
PROTECTIVE BOOT
 
(16)  T2703055
BULB, 12V, 5W, CAPLESS, SUPPORTED
 
(16)  T2703055
BULB, 12V, 5W, CAPLESS, SUPPORTED
 
(17)  T2700001
BULB, H4 60/55W, 12V, TYPE 1, CLEAR
 
(17)  T2700001
BULB, H4 60/55W, 12V, TYPE 1, CLEAR
 
(18)  T3050341
SCREW, CAP/HD, M5 X 10, SLV
 
(18)  T3050341
SCREW, CAP/HD, M5 X 10, SLV
 
(19)  T2701563
HARNESS, HEADLIGHT
 
(20)  T2701569
HEADLIGHT PIVOT
 
(21)  T2701573
SCREW, HHF, M8 X 45
 
(22)  T2701571
NUT, FLANGED, M8
 
(26)  T3963011
FRONT NUMBER PLATE BRACKET Part information
 
(27)  T2701582
HEADLIGHT, SYM DIP, LH Part information
 
(28)  T2701583
HEADLIGHT, SYM DIP, RH Part information
 
(29)  T2701574
SCREW, PAN/HD, M4 X 10, PHIL
 
(29)  T2701574
SCREW, PAN/HD, M4 X 10, PHIL
 
(29)  T2701574
SCREW, PAN/HD, M4 X 10, PHIL
 
(29)  T2701574
SCREW, PAN/HD, M4 X 10, PHIL
 
(29)  T2701574
SCREW, PAN/HD, M4 X 10, PHIL
 
(29)  T2701574
SCREW, PAN/HD, M4 X 10, PHIL
 
(29)  T2701574
SCREW, PAN/HD, M4 X 10, PHIL
Part number Description
# 1
T2708008
FRONT SUBFRAME
# 2
T2700545
HEADLIGHT CLAMP
# 3
T3050323
SCREW, CAP/HD, M8 X 30, SLV
# 3
T3202307
BOLT, HHF, M8 X 50, SLV
# 4
T3202338
BOLT, RHHF, M6 X 28, SLV, ENC
# 5
T3020034
GROMMET, 15.5 X 6 X 11.5
# 6
T2044667
COMPRESSION LIMITER, DOUBLE
Contact
# 7
T2044664
CABLE GUIDE, RH
# 8
T2044665
CABLE GUIDE, LH
# 9
T2708007
MOULDING, INTAKE GRILL
# 10
T3331042
SCREW, PAN/HD, TX, M6 X 12, ENC
# 11
T2701952
HEADLIGHT ASSY, SYM DIP
# 12
T2701570
PLATE, THREADED
# 13
T2701566
BOWL, HEADLIGHT, LH
# 14
T2701565
BOWL, HEADLIGHT, RH
# 15
T2700478
PROTECTIVE BOOT
# 16
T2703055
BULB, 12V, 5W, CAPLESS, SUPPORTED
# 17
T2700001
BULB, H4 60/55W, 12V, TYPE 1, CLEAR
# 18
T3050341
SCREW, CAP/HD, M5 X 10, SLV
# 19
T2701563
HARNESS, HEADLIGHT
# 20
T2701569
HEADLIGHT PIVOT
# 21
T2701573
SCREW, HHF, M8 X 45
# 22
T2701571
NUT, FLANGED, M8
# 26
T3963011
FRONT NUMBER PLATE BRACKET
# 27
T2701582
HEADLIGHT, SYM DIP, LH
# 28
T2701583
HEADLIGHT, SYM DIP, RH
# 29
T2701574
SCREW, PAN/HD, M4 X 10, PHIL
Here are all the parts relating to the HEADLIGHT ASSEMBLY of your 675 STREET TRIPLE 675 R 2013 - 2016. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Triumph STREET TRIPLE 675 R 2013 - 2016

BODYWORK / FAIRING FIXINGS / DECALS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES / PISTONS & LINERS / CAMSHAFT / BALANCER

ELECTRICAL EQUIPMENT

FRAME / FOOTRESTS / ENGINE MOUNTINGS & STANDS

FRONT FORK / STEERING / CLUTCH MASTER CYLINDER

FUEL / EXHAUST SYSTEM

REAR SWINGING ARM & SUSPENSION

SERVICE TOOLS / MANUAL / TOUCH-UP PAINT

VARIOUS

WHEELS / TYRES / FINAL DRIVE

ACCESSORIES

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...